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ZHHZFE{ERIZA (Instruction for use of parts catalogue)
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This parts catalogue was prepared based on the latest information available as of April 2011.
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See the parts catalogue news for any revision that is made after April 2011.
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Always specify the part number when ordering a part.
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Note that the illustrations can differ from the actual parts in shape.
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When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,
We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

7~ (Example)

T TS o #id (Reqd. QTY)
No. Part No. S Description LC154F

3 380600128-T020 |5 {448 X 16 PIN,DOWEL 8X 16 2

4 380180090-T020 | ASkLHZ M6 X 90 BOLT , STUD , IN.6X90 2

5 120530004-T020 YHIE s B PLATE,CYLINDER HEAD 1

6 270960029-T020 |kt PLUG , SPARK 1

“EMHOR (Quantity) 7 B R Rz T HE T IR ) i H
The number given in the “Quantity.” column indicates the quantity of parts used in the section described in that block.
“=7 FRHE RO,

“-” means the number require 0 QTY.
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Sk (CYLINDER HEAD)

[P LG AT Description AL (Quantity)
Ser.No. Part No. LC154F
1 120080287-T020 Lk CYLINDER HEAD COMP 1
2 120150134-T020 ALK B GASKET, CYLINDER 1
3 380600128-T020 SET A8 X 16 PIN,DOWEL 8X16 2
4 380180090-T020 XL BEALME X 90 BOLT , STUD , IN.6X90 2
5 120530004-T020 THIE R PLATE,CYLINDER HEAD 1
6 270960029-T020 KALTE PLUG , SPARK 1
7 380140338-T020 INFH ST TR EAR NS X 55 BOLT , FLANGE , 8X55 4
8 380180098-T040 RS BEAME X 34 BOLT , STUD , IN.8X34 2
9 120250027-T020 Sk i 2 5 PACKING,HEAD COVER 1
10 380940347-T020 g GUIDED BLOCK, IGNITION WIRE 1
11 120220017-T020 Sk A COVER COMP,HEAD 1
12 380140209-0001 NFSKICEIRNER MBX 14 BOLT , FLANGE , 6X14 4




i1 2644 (CRANK CASE)

s TG —— ipti AR (Quantity)
Ser -No. Part No. FraHR Description LC154F
1 110810029-T020 HETEEREN CRANK CASE COMP. 1
2 380450514-T040 FAAPE 10X 16X 1.5 WASHER 10X 16X1.5 1
3 110260025-T040 IR FEML0 X 15 DRAIN BOLT 1
4 380650333-T010 i 17X30%6 OIL SEAL 17X30X6 1
5 281890001-T040 BLIM DRy 2 ALART UNIT,OIL 1
6 380140011-0004 NI SV 24 THTIEAR M6 X 10 BOLT , FLANGE , 6Xx10 1
7 281850162-T020 T AL KA OIL LEVEL SWITCH 1
8 380140001-0006 INHA SV 2 THTIEARMG X 12 BOLT , FLANGE , 6Xx12 2
9 171750012-T020 Y AR GOVERNOR KIT 1
10 380630002-0001 #h 76203 BEARING 6203 1




%45 2% (CRANK CASE COVER)

s TG —_— ipti AR (Quantity)
Ser -No. Part No. F AR Pescription LC154F

1 380140102-0004 I SV 2 THTIEARMG X 25 BOLT , FLANGE,6X25 6

2 110690015-T020 BIRGIPNEEy CAP ASSY. 2

3 110820022-T020 i AE 5 CASE COVER 1

4 380650333-T010 W17 X30X6 OIL SEAL 1

5 380630039-0001 Hh7K6303 BEARING 1

6 380600128-T020 SENAY 8X 16 PIN , DOWEL 2

7 110830036-T020 AR 5o 2 B PACKING , CASE COVER 1




%/ 5 22 /AT (CRANKSHAFT/PISTON/CONNECTING ROD)

s FHEG S T ipti AR (Quantity)
Ser -No. Part No. FraR Pescription LC154F

1 130070090-T020 G FEA A A RING SET,PISTON 1

2 380560060-T020 BN 22 34 1 CLIP , PISTON PIN 2

3 130030095-T020 TG € PISTON 1

4 130060040-T020 I FE R PIN , PISTON 1

5 130180006-T020 EAT IR BOLT,CONNECTING ROD 2

6 130150050-T020 AT CONNECTING ROD ASSY 1

7 380620047-0001 it 5X6.5X16 KEY 5X6.5X 16 1

8 130290106-T020 ih A (A% CRANKSHAFT ASSY 1
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B &R S5 (GAS DISTRIBUTION ADJUSTMENT)

¥ EIRA G TR Description ¥ (Quantity)
Ser.No. Part No. LC154F

1 140020057-T020 Ei ey CAMSHAFT ASSY 1

2 140690014-T020 FEFE LIFIER,VALVE 2

3 140670012-T020 HEHAE ROD, PUSH 2

4 140450026-T020 IEEAS ARM ASSY. 1

5 500550033-T020 IEM VALVE, IN. 1

6 140340027-T020 ST R SPRING, VALVE 2

7 140380024-T020 AT AR RETAINER, VALVE SPRING 2

8 380140503-0001 INHSRTE S THIRKE M6 X 14 BOLT , FLANGE , 6X14 4




SR A (STARTER SUBASSEMBLY)

b R AT Description BB (Quantity)
Ser.No. Part No. LC154F
1 193500040-T020 F B STARTER ASSY. 1
2 380020067-T040 75 AL Bl WA SCREW , SETTING 1
3 193550003-T040 IR T ] A GUIDE , RATCHET 1
4 381150342-T040 &5 SPRING , FRICTION 1
5 193540003-T040 UXED L5 CBUTR) RATCHET , STARTER 1
6 381160090-T040 5% SPRING , RETURN 2
7 193520010-T020 R REEL , RECOIL STARTER 1
8 193340018-T040 LB AT R SPRING , RECOIL STARTER 1
9 193560004-T040 P g TN KNOB , RECOIL STARTER 1
10 193640016-T020 AL R R COVER COMP ., FAN 1
11 193530004-T040 i 2 ROPE 1
12 380140089-0003 B2 M6 X8 BOLT , FLANGE 6X8 3
13 380140011-0004 P2 M6 X 10 BOLT , FLANGE 6X10 4




HEEh R4 (STARTER SUBASSEMBLY)
b R AT Description BB (Quantity)
Ser.No. Part No. LC154F
14 160210056-T020 s B A COVER COMP ., FAN 1
15 271660028-T040 SR KT (N EZR) SWITCH ASSY., ENGINE STOP 1
16 271660027-T040 JERIF R (HLZR) SWITCH ASSY., ENGINE STOP 1
17 193490004-T020 T shalik RECOIL STARTER COMP. 1
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S X (DIVERSION ASSY.)

[P LG LT Description AL (Quantity)
Ser.No. Part No. LC154F

1 160200019-T020 RENHLF i 5 (B) SHIELD,LOWER B 1

2 160200018-T020 RENHLF i 5 (A) SHIELD,LOWER A 1

3 380140011-0004 AN F ST A TR EARMG X 10 BOLT , FLANGE , 6X10 1




Ak 2% (CARBURETOR)

s A 4 ipti AR (Quantity)
Ser.No. Part No. it Description LC154F
1 170020450-T020 LRI CARBURETOR 1
2 170160037-T020 A A A NOUMENOU ,CARBURETOR 1
3 170180045-T020 s PRINCIPAL PART, FLOAT VALVE 1
4 381150391-T020 R 5% SPRING , VALVE SET 1
5 170280027-T020 e FLOAT 1
6 170290024-T020 174 PIN , FLOAT 1
7 380840581-T020 22 4} B GASKET,OIL CUP 1
8 170250030-T020 FT1=E OIL Cup 1
9 380840447-T020 P 13X 2 GASKET,O0IL CUP BOLT 1
10 380140388-0001 75KV S TS AR BOLT,OIL CUP 1
11 172930002-T020 TP R T DRAIN PLUG, OIL CUP 1
12 381150393-T020 TR 5% SPRING,DRAIN BOLT 1
13 170430111-T020 AR 7 2 GASKET PACKING,CARBURETOR 3
14 170440054-T020 Ak T s e P HEAT INSULATION,CARBURETOR 1




KE/ PR KB (FLYWHEEL/IGNITION COMP.)

¥ T AT — ” . ¥ (Quantity)
Ser -No. Part No. F AR Description LC154F

1 270920176-T020 Rk COIL ASSY . , IGNITION 1

2 270950065-T020 KALFENR CAP ASSY ., NOISE SUPPRESSOR 1

3 380140102-0004 INFE ST THIEARNG X 25 BOLT , FLANGE , 6X25 2

4 270020095-T020 Wl AL 1A FLYWHEEL COMP 1

5 160180014-T020 -4 FAN , COOLING 1

6 193590015-T020 B PULLEY , STARTER 1

7 380370049-T010 NAECE NG EE M12X1.25 NUT , SPECIAL M12X1.25 1




VR RS (CONTROL SYSTEM)

[P LG LT Description AL (Quantity)
Ser.No. Part No. LC154F
1 171680040-T020 M TRATF A S CONTORL ASSY 1
2 380140089-0003 NSV S TR M6 X 8 BOLT , FLANGE , 6X8 2
3 171600017-T020 A L SPRING, GOVERNOR 1
4 171630009-T020 YU SHAFT,GOVERNOR ARM 1
5 380570025-0001 I 54 CIRCLE,BLOCK 1
6 171620014-T020 Y SR ARM, GOVERNOR 1
7 171590014-T020 TR AT ROD, GOVERNOR 1
8 171610011-T020 W B AR SPRING, THROTTLE RETURN 1
9 160190017-T020 TF UL SHROUD COMP 1
10 381350007-T020 i PIN,LOCK 1
11 380370048-0001 INFOEZE NS EE M6 Nut M6 2
12 380140011-0004 NSV L TR M6 X 10 BOLT , FLANGE , 6X10 1




Z2yE %% (AIR CLEANER)

75 FA . " - HoE (Quantity)
Ser.No. Part No. FRAFEI Description LC154F
1 180020332-T020 YR AIR CLEANER ASSY 1
2 180280010-T020 e ELBOW COMP.,AIR CLEANER 1
3 380370048-0001 INFOEZE NS RE M6 NUT , FLANGE , M6 2
4 180330025-T020 23y B8 S P b A NOSE,SILENCER ASSY. 1
5 180100058-T020 JE ELEMENT, LEFT 1
6 180070110-T020 YR oA T COVER,AIR CLEANER 1
7 180270004-T020 PR EE A X IR BOLT,COVER,AIR CLEANER 4
8 380740486-T020 W8 X 12X 78 TUBE, BREATHER 1




5 75 2% (MUFFLER)

F5 B N ., o & (Quantity)
R Description
Ser.No. Part No. FHAEAE, P LC154F
180570823-T020 e MUFFLER ASSY. 1
180650080-T020 HE 35 GASKET,EX_.PIPE 1
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%8 (FUEL TANK)
55 TG I $E (Quantity)
TR A4 K Description
Ser.No. Part No. PR, P LC154F
1 380950188-T040 Bk CLIP , TUBE 2
2 380750181-T020 A4 X 8190 TUBE, FUEL 1
3 170660077-T040 AR H i e JOINT ASSY.,FUEL TANK 1
4 380140011-0004 NSV L THE R M6 X 10 BOLT , FLANGE , 6X10 3
5 170720001-T040 VEVH Y8 2 A FILTER , FUEL 1
6 170870039-T040 AR o CAP COMP.,FUEL FILLER 1
7 170490055-T020 THAE A TANK COMP ., FUEL 1
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